
 

 

CITY OF MORRO BAY  

WATER RECLAMATION FACILITY 

CITIZEN ADVISORY COMMITTEE (WRFCAC) 

AGENDA 
 

 

The City of Morro Bay is dedicated to the preservation and enhancement of the quality of life. 

The City shall be committed to this purpose and will provide a level of municipal service and 

safety consistent with and responsive to the needs of the public. 
 

Special Meeting 
Wednesday, December 3, 2014 

Community Center Studio - 3:00 P.M. 
1001 Kennedy Way, Morro Bay, CA 

 

 

Barbara Spagnola Bill Woodson Dale Guerra 

John Diodati Mary (Ginny) Garelick Paul Donnelly 

Valerie Levulett Planning Commission 

Member:  Richard Sadowski 

Public Works Advisory Board 

Member:  Steven Shively 
[...]
Since this analysis is evaluating the feasibility of the CMC WWTP accepting additional flow 
from MBCSD, it has been assumed that the existing mass load limits would be increased 
such that the effective concentration limit from the combined flow equals the prescribed 
concentration limits. 
 

Table 1 NPDES Permit Effluent Limitations 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Units 

Effluent Limitations 

Average Monthly Average Weekly Maximum Daily 

BOD mg/L 10 30 50 

 ppd 100 300 500 

TSS mg/L 10 30 50 

 ppd 100 300 500 

Turbidity NTU 10 -- 20 

Total Nitrogen 
(as N) 

mg/L -- -- 10 

ppd -- -- 100 

Nitrite mg/L -- -- 1.0 

TDS(1) mg/L 500   

Notes: 

(1) TDS limit based on a surface water limitation. For this analysis, it was assumed that no dilution 
credits would be allowed, therefore the surface water limit is the effluent limit. 

(2) ppd = pounds per day 



 

December 2014 - DRAFT 4 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

2.3 Existing Facilities Description 

The WWTP treatment process consists of preliminary treatment including mechanical bar 
screens and aerated grit removal, secondary treatment with oxidation ditch technology and 
secondary clarifiers, tertiary treatment with continuous backwash filters, disinfection with a 
recently constructed in-channel ultraviolet (UV) disinfection system, solids storage in an 
existing anaerobic sludge digester, and dewatering with centrifuges. 

2.4 Summary of Available Data for the CMC Facility 

CMC provided daily data for the years 2010 through 2014. The influent data provided 
included flow, and BOD and TSS concentrations. The effluent data provided included BOD, 
TSS, total nitrogen, and ammonia concentrations. The facility does not measure influent 
ammonia or total nitrogen concentrations. 

Figure 1 and Figure 2, along with Table 2, summarize the influent flow and BOD and TSS 
loads at the CMC facility for the years 2010 through 2013. The data presented in Figure 2 
and Table 3 excludes outlier influent concentrations, which were calculated as any 
concentration exceeding two standard deviations above the mean. As is shown in Table 1 
and Figure 1, the average annual (AA) and maximum month (MM) flows have generally 
decreased from 2010 through 2013. As shown in Table 1 and Figure 2, the AA and MM 
BOD and TSS loads have varied significantly, with the highest AA and MM loads occurring 
in 2012. 

Figure 3 summarizes the effluent total nitrogen concentrations for the treatment plant.  
 

Table 2 Influent Flow and Loads 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Year 

Flow, MGD BOD(1), mg/L TSS(1), mg/L 

AA(2) MM(3) AA MM AA MM 

2010 1.10 1.54 3,800 7,100 4,300 7,500 

2011 1.13 1.21 4,700 6,100 4,600 6,200 

2012 1.08 1.13 4,500 10,700 5,100 9,100 

2013 0.97 1.07 3,600 5,700 5,200 8,100 

Notes: 

(1) Data excludes outliers, which were determined to be values exceeding two standard deviations 
above the mean. 

(2) AA = Average annual 
(3) MM = Maximum month 



 

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/Figure 1 

 
 

MONTHLY INFLUENT FLOW 
 

FIGURE 1 
 

CITY OF MORRO BAY 
CAPACITY EVALUATION OF THE CALIFORNIA MEN’S COLONY WWTP 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

Jan‐10 Jan‐11 Jan‐12 Jan‐13 Jan‐14

In
flu

en
t F
lo
w
, m

gd

Inf Flow

30 per. Mov. Avg. (Inf Flow)

Design Max Month Influent Flow



 

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/Figure 2 

 

 

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

18,000

Jan‐10 Jan‐11 Jan‐12 Jan‐13 Jan‐14

In
flu

en
t B

O
D
 a
nd

 T
SS
 L
oa

d,
 p
pd

Inf BOD Load
Inf TSS Load
30 per. Mov. Avg. (Inf BOD Load)
30 per. Mov. Avg. (Inf TSS Load)

Design Max Month Influent Load

MONTHLY INFLUENT BOD AND TSS LOAD 
 

FIGURE 2 
 

CITY OF MORRO BAY 
CAPACITY EVALUATION OF THE CALIFORNIA MEN’S COLONY WWTP 

BStipe
Sticky Note
Marked set by BStipe

BStipe
Sticky Note
Completed set by BStipe



 

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/Figure 3 

 
 

 

0

5

10

15

20

25

30

35

40

45

50

Jan‐10 Jan‐11 Jan‐12 Jan‐13 Jan‐14

Ef
flu

en
t T

ot
al
 N
itr
og
en

 C
on

ce
nt
ra
tio

n,
 ,m

g/
L

Eff TN Daily Limit

EFFLUENT TOTAL NITROGEN CONCENTRATIONS 
 

FIGURE 3 
 

CITY OF MORRO BAY 
CAPACITY EVALUATION OF THE CALIFORNIA MEN’S COLONY WWTP 



 

December 2014 - DRAFT 8 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

No data has been provided on operating conditions at the treatment plant including 
wastewater temperature, solids retention time (SRT), mixed liquor suspended solids 
(MLSS), sludge volume index (SVI), and waste activated sludge (WAS) flows or loads. A 
phone conversation with CMC on November 3, 2014 indicated that the plant typically 
operates with both oxidation ditches and both secondary clarifiers in service. The digester 
that was planned to be used for WAS storage has not been cleaned, and therefore the 
plant does not store their WAS prior to dewatering. Additionally, CMC provided the following 
typical values: 

 Minimum monthly wastewater temperature is approximately 19 degrees Centigrade 

(°C) 

 SVI averages approximately 130 milliliters per gram (mL/g) 

 MLSS concentrations average between 3,600 and 3,800 mg/L 

 Wasting occurs approximately three times per week at a concentration of around 
7,000 mg/L for an average daily WAS volume of 60,000 gallons per (gpd)  

2.5 Design Flows and Loads 

This section summarizes the design flows and loads for the CMC and MBCSD service 
areas. 

2.5.1 Existing CMC Service Area  

Table 3 summarizes the CMC service area influent flow and loads from the 2001 design. 
 

Table 3 Design CMC Influent Flow and Loads 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter ADW(1) AA MM PHDW(2) PHWW(3) 

Flow, MGD 1.2 1.3 1.8 2.4 5.2 

BOD, ppd  5,400 7,500   

TSS, ppd  5,400    

Ammonia, 
ppd 

 450    

Notes: 

(1) ADW = Average dry weather 
(2) PHDW = Peak hour dry weather 
(3) PHWW = Peak hour wet weather 



 

December 2014 - DRAFT 9 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

2.5.1.1 Summary of Known Existing Service Contracts 

Based on information obtained from the County of San Luis Obispo (County), the 
agreements in place between CMC and other entities served by the WWTP are 
summarized in Table 4. 
 

Table 4 Existing Service Contracts 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Party Date 
Capacity Commitment

(gpd) 

San Luis Obispo Community College District(1) 1971 80,000 

California Army National Guard, Camp San Luis 
Obispo (CSLO)(2) 

1999 125,000 

County of San Luis Obispo(3) 2000 215,000 

Notes: 

(1) Based on 80 percent of potable water commitment of 100,000 gpd. 
(2) Based on 80 percent of potable water commitment of 140 acre-feet per year. 
(3) Based on 240 acre-feet per year. 

At this time, it is not known if other agreements to provide wastewater service are in place. 
Additionally, adequate flow data is not available to determine what amount of the above 
capacity commitments are currently being served by the WWTP.  

2.5.2 Combined City of Morro Bay and Cayucos Sanitary District  

Table 5 summarizes the influent flow and loads for the MBCSD based on information from 
Amendment 2 (MWH, July 2011). 
 

Table 5 Design City Influent Flow and Loads 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter ADW AA MM PHDW PHWW 

Flow, MGD  1.5 2.9  8.0 

BOD, ppd  3,500 5,500(1)   

TSS, ppd  3,800 6,300(1)   

TKN, ppd  600 940   

Notes: 

(1) Peak season dry weather 



 

December 2014 - DRAFT 10 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

3.0 PROCESS CAPACITY EVALUATION METHODOLOGY 

This section summarizes the methods used to evaluate the process capacity of each unit 
process. 

3.1 “Whole-Plant” Process Simulation 

As is shown in Figure 2, the CMC influent MM BOD and TSS loads have exceeded the 
2001 design criteria in 2012 and again for TSS in 2013. Due to these higher than 
anticipated influent loads, it was assumed that the CMC facility does not have any excess 
secondary capacity. 

A “whole-plant” simulator was created in BioWin and used to assess the capacity 
requirements for the oxidation ditches. The model assumed the planning-level influent flow 
and load data for the MBCSD (Table 4). Since no process data is available for the MBCSD 
flows and loads, the model relied on the BioWin default wastewater characteristics. The 
model was initially calibrated around the CMC influent flow and loads and the conversation 
with the plant staff regarding typical MLSS concentrations. A minimum monthly temperature 

of 15°C was selected based on previous work done for the MBCSD Facility Master Plan 
(Carollo, September 2007) and the design aSRT was set to 15.7 days based on the 
2001 CMC design criteria. 

3.2 Secondary Clarifier State-Point Analysis 

The capacity requirement for the secondary clarification process was evaluated using a 
state point analysis. Since no SVI data was available for the MBCSD flow, the state point 
analysis assumed an SVI of 150 mL/g and a clarification safety factor of 1.15. 

3.3 Other Analyses 

The capacity requirements for preliminary treatment, tertiary filtration, and disinfection of the 
combined MBCSD flow were determined based on the projected PHWW flow of 8.0 MGD 
and the CMC WWTP’s current design criteria for these processes. The capacity 
requirement for dewatering the MBCSD flow was determined based on the MM WAS 
projection from the BioWin model with a factor of 1.2 applied to create a maximum week 
projection. The capacity requirements for the microfiltration – reverse osmosis (MF-RO) 
process was determined based on a mass balance of published effluent TDS data from 
CMC and planning level TDS data provided from the City. The RO salt rejection was 
assumed to be 97 percent based on typical values for a Hydranautics ESPA2 membrane. 

4.0 PROCESS CAPACITY EVALUATION RESULTS 

This section summarizes the results of the process capacity evaluation for each unit 
process. 



 

December 2014 - DRAFT 11 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

4.1 Preliminary Treatment 

Preliminary treatment at the CMC WWTP consists of mechanical bar screens followed by 
influent pumping, aerated grit removal, and fine screening. The existing preliminary 
treatment facilities were generally sized for a PHWW flow of 5.46 MGD (the fine screens 
were sized for a PHWW flow of 5.6 MGD). Since the projected CMC PHWW flow is 
5.2 MGD, the existing preliminary treatment facilities do not have sufficient capacity to 
handle the MBCSD flows. Additionally, there is not sufficient space available near the 
existing preliminary treatment facilities to accommodate expansion. Thus, a new parallel 
preliminary treatment facility is proposed to handle the MBCSD’s projected PHWW flow of 
8.0 MGD. 

The CMC WWTP currently has two 3/8-inch mechanically cleaned bar screens with a total 
capacity of 5.46 MGD followed by one 6 millimeter (mm) perforated plate fine screen with a 
total capacity of 5.6 MGD. The fine screen was added to the CMC WWTP in the latest 
major expansion to help deal with small plastics that were passing through the 3/8-inch 
climber screens and fouling the tertiary filters. To treat the MBCSD flow, a new screening 
facility with three screening channels will be added, allowing for one of the proposed new 
screens to operate as a standby during AA and MM conditions. A third screen channel is 
required to accommodate the design PHWW flow of 8.0 MGD. It has been assumed that 
these screens will be equipped with smaller effective openings than the existing climber 
screens such that the MBCSD flows will not require a subsequent fine screening step. 

The CMC WWTP currently has two duty and one standby raw wastewater pumps with a 
firm capacity of 5.46 MGD. To treat the MBCSD flow, a parallel influent pump station will be 
added with three duty pumps and one standby pump. Each pump will have a capacity of 
2.67 MGD, resulting in a pump station with a firm capacity of 8.0 MGD.  

The CMC WWTP currently has one aerated grit chamber, with a total capacity of 5.46 MGD 
sized to allow for a PHWW flow hydraulic retention time (HRT) of 3.5 minutes. To treat the 
MBCSD flow, one new aerated grit chamber is proposed, sized for a 3.5-minute HRT at the 
PHWW flow of 8.0 MGD. 

4.2 Secondary Treatment 

Secondary treatment at the CMC WWTP consists of two 1.76 million gallon (MG) oxidation 
ditches followed by two 65-foot diameter secondary clarifiers. Since the CMC facility has 
observed recent MM loads in excess of the plants original design criteria, the existing 
oxidation ditches and secondary clarifiers do not have sufficient capacity to handle any of 
the combined MBCSD flows and loads. 

Based upon these assumptions described above for the state point analysis, and assuming 
a PHWW flow of 8.0 MGD (Table 5), three new 65-foot diameter secondary clarifiers would 



 

December 2014 - DRAFT 12 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

be needed to allow for a maximum MLSS concentration of 3,000 mg/L. The resulting state 
point curve is shown in Figure 4. 

Based on this maximum MLSS concentration, the assumed minimum design aSRT of 
15.7 days listed in the 2001 design of the CMC facility, and the assumed minimum month 

wastewater temperature of 15ºC, two new oxidation ditches would be required to treat the 
City flows and loads. The detailed BioWin output detailing the sizing of these facilities is 
included in Appendix A. 

Additional precautions should be taken in the design of the secondary system due to the 
daily effluent total nitrogen limit of 10 mg/L. These include: 

 Additional data is needed from both the MBCSD and CMC to evaluate the variation in 
influent temperature and flows and loads (including influent TKN). 

 The oxidation ditches should be designed with an ammonia-based aeration control 
scheme including online dissolved oxygen (DO), TSS, and ammonia and nitrate 
probes. This additional level of control will aid the plant staff in responding to 
problems with nitrification and denitrification as they occur.  

 A methanol feed facility should be considered to allow for supplemental BOD should 
a drop in influent BOD occur. Since additional analysis is needed to confirm the need 
for methanol addition, the cost for this methanol facility has not been included in the 
cost estimates presented in a latter section of this report.  

4.3 Tertiary Treatment and Disinfection 

This section provides a summary of the process capacity evaluation for the tertiary filtration, 
MF-RO and UV disinfection processes. 

4.3.1 Tertiary Filtration 

The secondary effluent is filtered and disinfected prior to reuse and discharge. The existing 
filtration and disinfection processes were sized for a PHWW flow of 5.2 MGD. Since the 
projected CMC PHWW flow is 5.2 MGD, the existing filtration and disinfection facilities do 
not have sufficient capacity to handle the MBCSD flows. New filters and disinfection 
facilities are proposed to handle the MBCSD’s projected PHWW flow of 8.0 MGD. 

The CMC WWTP currently has eight continuous backwash filters (Parkson DynaSand®) 

that are sized based on a peak flow hydraulic loading rate of 9.0 gallons per minute per 
square foot (gpm/sf). To treat the MBCSD’s PHWW flow of 8.0 MGD at a design hydraulic 
loading rate of 9.0 gpm/sf, 13 new filters are required. One additional standby unit is 
proposed to provide standby capacity during peak flows, bringing the total number of 
proposed filters to 14. 

 



 

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/Figure 4 

 

 

0

10

20

30

40

50

60

0 5,000 10,000 15,000

S
o

lid
s 

F
lu

x 
(p

p
d

/s
f)

Solids Concentration (mg/L)

State Point/Total Flux Diagrams
Overflow Line, OFR = 1205 gpd/sf (ppd/sf) Underflow  Line, RAS ratio  = 50 % (ppd/sf)

Underflow Flux (uCi) (ppd/sf) Gravity Solids Flux (viCi) w/ SF  1.15 (ppd/sf)

Total Flux (viCi+uCi) (ppd/sf) Limiting Flux

.

STATE POINT ANALYSIS FOR CITY FLOWS 
FIGURE 4 

 
CITY OF MORRO BAY 

CAPACITY EVALUATION OF THE CALIFORNIA MEN’S COLONY WWTP 

Notes: Assumes 3 – 65 ft diameter secondary clarifiers, a 
SVI of 150 mL/g a PHWW flow of 8 MGD and a clarification 
safety factor of 1.15. 



 

December 2014 - DRAFT 14 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

4.3.2 Microfiltration and Reverse Osmosis Desalination Membranes 

Table 6 shows the estimated combined effluent TDS of 837 mg/L. Since the combined 
effluent TDS exceeds the receiving water quality standard of 500 mg/L, and it is assumed 
that no dilution credits will be granted, a desalination process utilizing MF and RO 
membranes is required. 
 

Table 6 Planning Level Effluent TDS Data 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

 City CMC Combined 

Effluent MM Flow, MGD(1) 2.9 1.8 4.7 

Effluent TDS, mg/L 942(2) 669(3) 837(4) 

Notes: 

(1) Planning level values presented in Tables 3 and 5. 
(2) Data was obtained from lab results from six 24-hour composite samples taken between 

February 8, 2012 and February 14, 2012.  Tests were conducted by FGL Environmental and 
Agricultural Analytical Chemists.  

(3) Maximum month value based on published DMR data from July 2009 through September 2014. 
(4) Data calculated based on a simple mass balance. 

For this analysis a target effluent TDS of 450 mg/L was selected to provide a factor of 
safety of 1.1.   

MF membranes strictly remove particulate matter and do not provide any desalination.  MF 
membranes are installed ahead of RO membranes to remove any remaining particulate 
matter to protect the RO membranes.  The MF influent will be drawn from the tertiary filter 
effluent to provide a more consistent feed water quality and to extend the membrane 
backwash cycle times.  The MF membranes will operate at a flux of approximately 25 gfd 
with a throughput of 95 percent. 

The RO process utilizes Hydranautics ESPA2 membranes with an assumed salt rejection 
rate of 97 percent.  Assuming 80 percent recovery though the RO membranes, the brine is 
estimated to have a flow of 0.40 MGD with a TDS concentration of 4,730 mg/L. For this 
analysis, it is assumed that the brine will be disposed through an extended brine disposal 
pipeline that connects to the existing ocean outfall. Table 7 shows the estimated sizes for 
the MF and RO processes. 

 

Table 7 Planning Level MF-RO Sizing 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

 MF RO 
Bypass 
MF-RO 

Combined Effluent to 
Chorro Creek 



 

December 2014 - DRAFT 15 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Effluent MM Flow, MGD 2.5 2.0(1) 2.2 4.2 

Effluent TDS, mg/L 837(2) 25(3) 837(2) 450(4) 

Notes: 

(1) MF and RO System size is stated based on total throughput 
(2) Based on estimated combined effluent TDS shown in Table 6. 
(3) Calculated assuming 80% recovery through the RO process.  
(4) Calculated assuming 97% salt rejection through membrane. 
(5) Data calculated based on a simple mass balance. 

4.3.3 UV Disinfection 

The CMC WWTP currently has two UV disinfection channels, each with a capacity of 
2.6 MGD, for a total capacity of 5.2 MGD. To treat the MBCSD’s PHWW flow of 8.0 MGD, 
three new UV channels of roughly the same size as the existing will be required. 

4.4 Biosolids Handling 

The CMC WWTP currently directly dewaters WAS prior to disposal using two centrifuges, 
each sized for a flow rate of 200 gpm and a 35 hour per week operational schedule. Since 
the CMC WWTP has observed influent solids loads in excess of the original design criteria, 
it is assumed that the current dewatering facility does not have excess capacity to treat the 
MBCSD flow and retain the same level of redundancy currently provided by the existing 
dewatering facility. Two new centrifuges are proposed to dewater the MBCSD WAS 
assuming a flow rate of 200 gpm, a WAS concentration of 7,000 mg/L, and the same 
35 hour per week operational schedule. With four centrifuges, the facility will have the ability 
to handle the maximum week WAS production anticipated for the combined MBCSD and 
CMC flows with one unit out of service. 

5.0 HYDRAULIC CAPACITY EVALUATION 

5.1 Methodology 

In order to complete the hydraulic evaluation of the existing CMC WWTP and determine the 
necessary improvements and plant configuration changes required to accommodate the 
additional MBCSD flows, a hydraulic model was developed. The model was developed 
using the Carollo’s proprietary Hydraulix® tool. The following major steps were involved in 
developing the hydraulic model. 

 Step 1: Identify flow pathways through the plant, from inlet to discharge at the 
Discharge Wet Well located in the previous chlorine contact basin. 

 Step 2: In each pathway, identify the hydraulic control points, which define the 
segments for each pathway. 



 

December 2014 - DRAFT 16 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

 Step 3: In those instances where more than one flow pathway exists per segment, 
select the pathway that has the highest likely headloss (i.e., defines the most 
restrictive or critical pathway). 

 Step 4: For each segment, identify the headloss elements (pipeline, channel, weir, 
sluice gate, etc.), and, starting at the downstream control point, use the associated 
Hydraulix® calculation modules as “building blocks” to construct the model based on 
dimensions and elevations from the conformed drawings. 

 Step 5: Integrate the various segments by identifying the appropriate flow split and 
recycle streams as influent flow to the plant is separated out between individual 
structures within the plant. 

The detailed hydraulic analysis is included in Appendix B. 

5.2 Assumptions 

5.2.1 Roughness Coefficients 

In addition to the physical attributes of the various flow-conveyance structures (i.e., 
diameter, width, length, elevation, slope, etc.), the model hydraulic calculations require 
roughness coefficients for channels and pipelines. Since headloss through these structures 
increases with age, conservative coefficients were selected to reflect that condition, even 
though some of these structures are still relatively new. The selected roughness coefficients 
used for this analysis include the following: 

 Manning coefficient, n (channels) = 0.013 

 Absolute roughness, e (pipelines) = 0.004 feet 

5.2.2 Control Point Elevations 

The control point elevations are a critical input parameter. All headloss through a segment 
is added to the control point elevation to determine the anticipated water surface elevation 
in the upstream control structure. The control point elevations were derived from the 
conformed drawings. The critical control point elevations are shown in Table 8. 
 

Table 8 Hydraulic Analysis Control Points 
Capacity Evaluation of the California Men’s Colony Wastewater 
Treatment Plant 
City of Morro Bay 

Control Point Location Elevation, ft 

Oxidation Ditch Splitter Structure Weir(1)  210.75 

Oxidation Ditch Effluent Weir(1)  209.61 

Mixed Liquor Splitter Structure Weir(1)  208.68 



 

December 2014 - DRAFT 17 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Secondary Clarifier Effluent Weir(1)  207.68 

Tertiary Filter Effluent Trough(1) 202.57 

UV Disinfection Effluent Weir(2)  199.44 

Notes: 

(1) Elevations obtained from the California Men’s Colony San Luis Obispo, California Wastewater 
Collection/Treatment Upgrade Record Drawings (December 2007). 

(2) Elevation obtained from the final California Men’s Colony – CMC Wastewater Treatment Plant 
Disinfection Upgrade Drawings (May 09, 2012). 

5.2.3 Common Hydraulic Grade Line 

The conceptual design and hydraulic evaluation was completed with the assumption that 
the new improvements presented in the previous section will be operated at the same 
hydraulic grade line as the existing plant. This will allow the plant to operate as a single 
wastewater facility (as opposed to parallel plants) and give operations staff the greatest 
amount of redundancy and flexibility. This assumption requires that flow be combined and 
split equally between each stage of treatment. Achieving a common hydraulic grade line for 
both the existing and new facilities complicates the site layout for the necessary 
improvements as the distance between processes needs to be as similar as possible to 
prevent surcharging a weir and providing unequal flow to a downstream process. The site 
layout presented in a latter section of this report was developed to accommodate these 
hydraulic challenges. 

5.3 Evaluation Results 

The CMC WWTP is capable of passing the new PHWW flow with the addition of the several 
improvements. The existing WWTP hydraulics do not deviate significantly from the original 
design between the inlet of the oxidation ditches through the secondary clarifiers. The 
existing secondary clarifier effluent lines connect and run a short distance to the existing 
tertiary filters. A new filter feed splitter box would be required to distribute flow between the 
existing and future filter galleries, however it would be difficult to account for the different 
number of filters operating in each gallery. Relocating this filter feed box to a site 
equidistant from the existing and proposed secondary clarifiers results in too much 
additional headloss to continue to supply the filters via gravity. 

To rectify this situation, the secondary clarifier effluent lines will flow by gravity into a new 
filter feed pump station (FFPS). The FFPS allows the secondary clarifiers to gravity flow 
into the pump station wet well where the filter pumps lift the secondary effluent into a new 
filter feed distribution manifold. The manifold will connect to both the existing and new filter 
galleries with magnetic flow meters and flow control valves at the entrance to each to 
distribute flow based on the number of filters currently in run status at each location. The 
FFPS and new filter gallery are identified in the site layout included in a latter section of this 
report. The cost for this new pump station is also included as part of the tertiary filter costs 
presented in a latter section of this report.  



 

December 2014 - DRAFT 18 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

6.0 IMPROVEMENTS NECESSARY TO ACCOMMODATE 
ADDITIONAL FLOW  

This section summarizes the design criteria and conceptual facility layout for the required 
improvements necessary to accommodate the additional flow from the MBCSD. 

6.1 Design Criteria 

The design criteria for the proposed improvements are summarized in Table 9. 
 

Table 9 Design Criteria  
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Existing(1) New Total 

Influent Flows and Loads  

AA Flow, MGD 1.3 1.5 2.8 

MM Flow, MGD 1.8 2.9 4.7 

Peak Flow, MGD 5.2 8.0 13.2 

MM BOD, ppd 7,500 5,500 13,000 

MM TSS, ppd 7,500 6,300 13,800 

MM TKN, ppd 950(2) 940 1,890 

Preliminary Treatment   

Mechanical Bar Screens    

Number 2 3+0  

Bar Spacing, inches 3/8 1/4 2 at 3/8; 
3 at 1/4 

Capacity (each), MGD 2.73 2.67  

Channel Width, feet 2.5 2  

Raw Wastewater Pumps    

Number 2+1 3+1 5+2 

Type Dry pit 
submersible 

Dry pit 
submersible 

 

Capacity (each), MGD 2.73 2.67 3 at 2.73;  
3 at 2.67 

Firm Capacity, MGD 5.46 8.0 13.46 

Fine Screens    

Number 1 0 1 

Screen Perforations, mm 6 -- 6 



 

December 2014 - DRAFT 19 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Table 9 Design Criteria  
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Existing(1) New Total 

Capacity, MGD 5.6 -- 5.6 

Washer compactor    

Number 1 -- 1 

Capacity, cfh 86 -- 86 

Motor Size, hp 3 -- 3 

Grit Chamber    

Number 1 1 2 

Type Aerated Aerated Aerated 

Length, feet 14 18 1 at 14;  
1 at 18 

Depth, feet 10 10 10 

Width, feet 12 15 1 at 12;  
1 at 15 

Peak Capacity, MGD 5.46 8.0 13.46 

HRT (at PHWW flow), minutes 3.5 3.5 3.5 

Secondary Treatment  

Oxidation Ditch    

Number 2 2 4 

Aeration Type Mechanical Mechanical Mechanical 

Side Water Depth, feet 13 13 13 

Basin Volume (each), MG 1.76 1.76 1.76 

Anoxic Volume (each), MG 0.35 0.35 0.35 

Aerobic Volume (each), MG 1.41 1.41 1.41 

Total, MG 3.52 3.52 7.04 

Anoxic mixers    

Number (per ditch) 1 1 1 

Drive Motor, hp 15 15 15 

Drive Type Constant 
Speed 

Constant 
Speed 

Constant 
Speed 

Surface Aerators    

Number (per ditch) 2 2 2 

Type Surface Surface Surface 



 

December 2014 - DRAFT 20 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Table 9 Design Criteria  
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Existing(1) New Total 

Drive Type Two Speed VFD(3) VFD 

Drive Motor, hp 60/125 125 125 

Online Monitoring Equipment    

Ammonia Probe (total) 0 1 1 

Nitrate Probe (total) 0 3 3 

TSS Probe (total) 0 2 2 

ORP(4) Probe (total) 0 2 2 

DO Probe (total) 0 2 2 

Ammonia-Based SRT Control System 0 1 1 

Secondary Clarifiers    

Sludge Removal Mechanism Type Spiral Scraper Spiral Scraper Spiral Scraper

Number 2 3 5 

Diameter, feet 65 65 65 

Side Water Depth, feet 14 14 14 

Surface Area (total), sf 6,636 9,954 16,590 

RAS/WAS Pump Station    

Number 2+1 3+1 5+2 

Type Centrifugal Centrifugal Centrifugal 

Pump Capacity, each 1.13 1.3 3 at 1.13;  
4 at 1.3 

Firm Capacity, MGD 2.26 4 6.26 

Tertiary Treatment and Disinfection  

Filtration  

Type Continuous 
Backwash 

(DynaSand®)

Continuous 
Backwash 

(DynaSand®) 

Continuous 
Backwash 

(DynaSand®)

Number 8 14 22 

Surface Area (each), sf 50 50 50 

Loading Rate (at PHWW flow), gpm/sf 9.0 9.0 9.0 

MF    

Permeate capacity, MGD 0 2.5 2.5 

Recovery, % 0 95 95 



 

December 2014 - DRAFT 21 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Table 9 Design Criteria  
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Existing(1) New Total 

Flux, gfd 0 25 25 

RO    

Permeate capacity, MGD 0 2.0 2.0 

Recovery, % 0 80 80 

Flux, gfd 0 11 11 

UV Disinfection    

Type Low Pressure, 
High Output 

Low Pressure, 
High Output 

Low Pressure, 
High Output 

Configuration Open Channel Open Channel Open Channel

Channels 2 3 5 

Capacity per Channel, MGD 2.6 2.67 2.6 

Total Capacity, MGD 5.2 8.0 13.2 

Design UV dose, mJ/cm2(5) 100 100 100 

Biosolids Handling  

Dewatering    

Type Centrifuge Centrifuge Centrifuge 

Number 1+1 2 3+1 

Solids Loading, ppd 4,600 5,000(6) 9,600 

Hydraulic Loading Rate, gpm/unit 200 200 200 

Operating Cycle during Maximum Week, 
hours/week  

35 35 35 

Notes: 

(1) Based on the 2001 Wastewater Collection/Treatment Upgrade Design Criteria Drawing G03. 
(2) The design criteria table from the 2011 design listed an AA NH3 load of 450 ppd. The maximum 

month TKN load was calculated assuming that a NH3/TKN ratio of 0.66 and a MM/AA TKN load 
ratio equal to the design MM/AA BOD load ratio. 

(3) VFD = Variable frequency drive 
(4) ORP = Oxidation-reduction potential 
(5) mJ/cm2 = Millijoule per square centimeter 
(6) The anticipated maximum week solids load was calculated by assuming a MW/MM WAS load 

peak factor of 1.2. 

6.2 Facility Layout 

The first criterion for locating the proposed improvements was to place them where they 
could be physically accommodated on the site. While the site does have some available 



 

December 2014 - DRAFT 22 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

space, it is fairly constrained given the size of the required improvements (i.e., oxidation 
ditches and secondary clarifiers). With the larger improvements located on the site, the 
remaining improvements were located to accommodate the hydraulic grade line fore the 
existing facilities. Lastly, wherever possible, the improvements were located to minimize the 
additional yard piping required. Minimizing the additional yard piping through the facility 
layout reduces cost and minimizes construction impacts to the existing WWTP.  

It is anticipated that the new conveyance pipeline will enter the site from the northwest. The 
new influent pumping and screening facility, and aerated grit chamber required to 
accommodate the MBCSD flows are located in a clear area immediately northwest of the 
existing preliminary treatment facilities.  

A new oxidation ditch splitter structure will be located across the road from the existing fine 
screen and oxidation ditches. At this structure, screened wastewater from CMC and 
MBCSD will combine with RAS from both the existing and new secondary clarifiers so that it 
can be evenly split between the four oxidation ditches. The new oxidation ditches and 
secondary clarifiers are located to the southeast of the existing oxidation ditches. This will 
require the relocation of the existing pond and maintenance building. 

The new FFPS and the new tertiary filters will be located adjacent to the existing 
Chlorination Building and Chlorine Contact Basins. The new UV structure will be located at 
the base of the new oxidation ditches in a similar location to the existing UV structure.  

Figure 5 shows a rendering of the proposed site layout. Additional renderings are provided 
in Appendix C. 

7.0 RAW WASTEWATER CONVEYANCE EVALUATION  

7.1 Background 

This section describes the facilities required to convey raw wastewater from the existing 
MBCSD WWTP site to CMC where it will be treated. These improvements generally fall into 
the following two categories: 

 Conveyance pipeline; and  

 Raw wastewater pumping station 

 



 

 
 

PROPOSED SITE LAYOUT 
FIGURE 5 

 
CITY OF MORRO BAY 

CAPACITY EVALUATION OF THE CALIFORNIA MEN’S COLONY WWTP 

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/Figure 5 



 

December 2014 - DRAFT 24 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

7.2 Conveyance Pipeline 

7.2.1 Description 

7.2.1.1 Pipe Size and Design Flows  

Long transmission lines carrying raw surface water or wastewater like the conveyance 
pipeline require that the conduit be sized for both the maximum and minimum flow 
conditions. The new pipeline will need to be able to convey a PHWW flow of 8.0 MGD. The 
maximum velocity in pipelines is governed more by the amount of pressure available to 
drive flow than a numerical limit. The minimum flow condition should achieve a minimum 
velocity of at least 1 foot per second (fps). A minimum velocity of 1 fps will re-suspend any 
solids that may settle in the pipeline during periods of low or no flow. Ideally, the minimum 
flow condition should be close to the AA design flow so that the pumps in the pump station 
operate near their best efficiency point. 

For this analysis, the minimum design flow selected was 2 MGD. With a minimum flow of 
2 MGD and a minimum velocity of 1 fps, the required pipe size is approximately 24 inches 
in diameter. At the PHWW flow of 8.0 MGD, the maximum velocity in the pipeline is 
approximately 4 fps. 

7.2.1.2 Pipeline Material 

Transmission mains in this size range are typically constructed from polyvinyl chloride 
(PVC), ductile iron pipe (DIP), or welded steel pipe (WSP). Each of these pipe materials is 
available in the pressure class required for the new conveyance pipeline. During 
subsequent phases of the project, an analysis will be completed to determine if the pipeline 
should be limited to a single material, multiple materials, rigid or flexible pipe, or open to 
bid. 

7.2.1.3 Pipeline Appurtenances 

Long transmission lines need isolation valves located along the alignment to allow a portion 
of the pipeline to be taken out of service for cleaning and maintenance. For this analysis, it 
was assumed that there would be an isolation valve located along every mile of pipe for a 
total of eight valves. Isolation valves on large diameter piping are frequently smaller than 
the transmission line. This increases the velocity through the valve and causes a small 
amount of additional headloss. However, the increased velocity also serves to scour 
material out of the valve body keeping it cleaner. Isolation vales are assumed to be 18-inch 
diameter plug valves. 



 

December 2014 - DRAFT 25 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

7.2.2 Proposed Alignment 

The proposed alignment extends from the existing WWTP generally along Highway 1 to the 
CMC WWTP as shown in Appendix D. The total length is approximately 8.1 miles with an 
elevation gain of approximately 180 feet. 

7.2.3 Design Criteria  

A summary of the design criteria and the results of the hydraulic analysis are shown in 
Table 10. 
 

Table 10 Design Criteria – Wastewater Conveyance Pipeline  
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Parameter Criteria 

Peak Flow, MGD 8.0 

Minimum Flow, MGD 2.0 

Minimum Velocity, fps 1.0 

Pipe Diameter, inches 24 

Lining Material Double-Thick CML(1) 

Isolation Valve  

Type Plug 

Size, inches 18 

Spacing, per mile 1 

Notes: 

(1) CML = Cement mortar lining 

7.3 Raw Wastewater Pumping Station 

7.3.1 Description 

The raw wastewater pumping station (RWWPS) will lift raw sewage from the existing 
MBCSD WWTP through the new conveyance pipeline to the CMC WWTP for treatment.  

7.3.1.1 Pumping Station Configuration  

As explained previously, the minimum flow through the pipeline is limited to 2 MGD to 
maintain adequate velocity in the pipe. Setting the design flow at 2 MGD per pump and 
providing redundancy with the largest unit out of service in the event of a pump failure 
requires four duty pumps plus a standby. 

The new RWWPS will require a new concrete wet well. The wet well is sized to 
accommodate the selected pump configuration. The active volume of the pump station will 



 

December 2014 - DRAFT 26 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

be located below the invert of the sewer inlet pipe so that even when the wet well is full it 
will not surcharge the existing line. 

The pumps will all operate on VFDs, which will allow the pumps to run at a reduced speed 
to modulate the output based on an input signal such as the wet well level. In this case, the 
first pump will operate at maximum speed to maintain the 2 MGD minimum flow rate. As 
influent flow increases beyond the 2 MGD capacity of a single pump, additional pumps will 
be called to run. These pumps will modulate speed to maintain the set level in the wet well. 
This operating strategy minimizes the number of starts and stops for the pumps, which will 
extend their service life. 

7.3.1.2 Pump Type 

The new RWWPS will not provide screening and removal of solids that make their way into 
the collection system. This requires that the pumps installed be capable of passing any 
solids that accumulate in the wet well. The conceptual design assumes that submersible, 
solids-handling pumps will be installed on guides rails at the bottom of the wet well. If a 
pump fails or is clogged, the spare pump will automatically be called to run and an alarm 
will notify the operator that a pump needs attention. 

7.3.1.3 Total Design Head Requirements 

Total design head (TDH) is the total amount of energy required to convey water the entire 
length of the pipeline from the RWWPS to the CMC WWTP. TDH is calculated by summing 
the total change in elevation required, also known as static lift, and the total amount of 
headloss that occurs throughout the system.  

Static lift includes the change in elevation between the water surface elevation at the 
[...]
(b) If the range index value of “1” represents 0.005% of project costs, then an index value of 100 represents 0.5%. Estimate preparation effort 
is highly dependent upon the size of the project and the quality of estimating data and tools.



 

December 2014 - DRAFT 30 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

 Final Engineer’s for the California Men’s Colony Wastewater Treatment Plant 
Disinfection Upgrade (JR Conkey & Associates, February 2012) 

 Carollo Cost Estimating System (CCES) 

A summary of the economic criteria used for estimating costs is presented in Table 13. 
These economic criteria were applied to the capital costs determined for each process area 
to determine the total capital cost. 
 

Table 13 Economic Criteria 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Item Assumption 

General 

Cost in Time and Place Costs are based on 2014 (ENRCCI(1) = 10737) in San Luis 
Obispo, CA 

Direct Cost Factors 

General Conditions 10 percent applied to the Total Capital Cost 

Site Work 2.5 percent applied to the Total Capital Cost 

Yard Piping and 
Miscellaneous Structures 

5.0 percent applied to the Total Capital Cost 

Electrical and 
Instrumentation 

15 percent applied to the Total Capital Cost 

Indirect Cost Factors 

Design Contingency 30 percent applied to the Total Capital Cost 

General Contractor 
Overhead and Profit (OH&P) 

18 percent applied to the Total Capital Cost 

Escalation to Mid-Point of 
Construction(2) 

12.6 percent applied to the Total Direct Cost 

Sales Tax(3) 3.5 percent applied to the Total Direct Cost 

Project Cost Factors 

Engineering, Administration 
and Legal 

35 percent applied to the Total Estimated Construction Cost 

Notes: 

(1) ENRCCI = Engineering News Record Construction Cost Index  
(2) Escalation based on an annual escalation rate of 3 percent to a mid-point of construction in 

November 2018 
(3) Sales tax calculated as 8.7 percent applied to 40 percent of the Total Direct Cost  



 

December 2014 - DRAFT 31 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

8.4 Capital Costs 

While the estimated construction costs represent the average bidding conditions for many 
projects, variations in bidding climate at the time the facilities are constructed can affect 
actual construction costs. Further, the size of the facilities may be refined during preliminary 
design based on the most current operational information available. For these reasons, the 
actual construction costs may be lower or higher than originally estimated. As mentioned 
earlier, Class 4 estimates are not as accurate as estimates prepared in conjunction with 
preliminary or final design. 

Construction costs have historically escalated with time. This trend is expected to continue 
in the future. To record these trends in rising costs, several indices have been established 
for various fields of construction. The standard indicator of changes in heavy construction 
prices is the ENRCCI. Capital costs developed for the CMC WWTP improvements outlined 
in this TM are based on July 2009 costs for San Luis Obispo with an ENRCCI of 6825 and 
February 2012 costs with an ENRCCI of 10092. 

As the financial analysis is developed, the estimated costs will be escalated to the projected 
time of construction. The estimated escalation rate is 3 percent. This escalation rate has 
been applied to current costs to a mid-point of construction of November 2018 based on 
direction from the City. 

The construction costs presented include contractor's overhead and profit, and design 
contingencies. Costs to the owner, such as engineering, legal, administrative, project 
contingencies, and construction management costs are added to the construction costs. A 
variable project cost factor of 35 percent is applied to the construction costs to arrive at the 
total estimated project capital cost. 

Several different approaches have been used to develop construction cost estimates for the 
CMC WWTP improvements and new conveyance facilities. Treatment plant costs have 
been developed using a capacity factored estimate approach. Conveyance facilities costs 
are based on unit costs. 

8.4.1 Treatment Plant Cost Estimating Approach 

As mentioned previously, the CMC WWTP improvement cost estimates have been 
developed using a capacity factored estimate approach. The basis of these estimates is the 
final engineer’s estimates from the last major expansions to the CMC facility completed in 
2003 and 2013. A summary of these estimates is included in Appendix E. In order to 
develop cost factors, direct costs for each process were escalated to current values using 
an ENRCCI of 10737. These direct costs were then converted to unit costs using the 
appropriate design criteria. Table 12 includes the design criteria for each unit process and 
the associated unit cost used to develop the capital cost estimates for the CMC WWTP 
improvements. 



 

December 2014 - DRAFT 32 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

For project cost components not represented by the unit costs in Table 14, cost factors 
were applied to the total capital cost for the improvements to account for the following 
items: 

 General conditions 

 Site work 

 Yard piping 

 Electrical and instrumentation 

8.4.2 Raw Wastewater Conveyance Cost Estimating Approach 

Cost estimates for the RWWPS and conveyance pipeline necessary to convey sewage 
from the current MBCSD WWTP site to the CMC WWTP were developed using the CCES. 
The CCES is a cost-estimating tool supported by a compilation of up-to-date cost 
databases focused on the water and wastewater industry. The development of the 
estimates for these facilities began with a conceptual alignment of the conveyance pipeline. 
Based on the design PHWW flow requirements of 8.0 MGD, the elevation difference 
between the two sites, and the alignment length, the diameter for the pipeline was selected. 
Following selection of the pipeline diameter, the TDH for the system was determined in 
order to identify the size of the pumps needed to lift the raw wastewater from the MBCSD 
WWTP to the CMC WWTP. Once the pumps were preliminarily selected, the wet well was 
sized. Quantity take-offs were then done based on the conceptual design of the 
conveyance pipeline and RWWPS for items that could be quantified at this stage in the 
project. 

Cost factors were applied to the total capital cost for the RWWPS and force main to 
account for the following items: 

 General conditions 

 Electrical and instrumentation (applied to the RWWPS only) 

8.5 Results 

A summary of the cost estimate results for the RWWPS, conveyance pipeline, and CMC 
WWTP improvements is included in Table 15. Cost estimating details for these facilities are 
included in Appendix F. 
 

 



 

 

D
ecem

ber 2
014 - D

R
A

F
T

 
33

pw
://C

arollo/D
ocum

ents/C
lient/C

A/M
orro Bay/9723A00/D

eliverables/TM
 

Table 14 Unit Cost Development for CMC WWTP Improvements 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

Process Total Capital Cost 

Design Criteria Unit Costs 

Value Unit Value Unit 

Influent Pumping and 
Screening(1) 

$1,464,260  5.46 MGD $331,238.98 $/MGD 

Aerated Grit Removal(1) $322,990  12,566 Gallons $31.75 $/Gallon 

Oxidation Ditches(1) $2,879,450  3,520,000 Gallons $1.01 $/Gallon 

Secondary Clarification(1) $1,144,620  694,986 Gallons $2.03 $/Gallon 

RAS/WAS Pumping(1) $291,970  3.4 MGD $106,065.76 $/MGD 

Tertiary Filtration(1) $972,780  8 Filter Cells $150,189.83 $/Filter Cell 

UV Disinfection(2) $2,048,241 2 Channels $1,024,120.25 $/Channel 

MF-RO TBD 2.25 (MF) / 1.8 (RO) MGD TBD $/Gallon 

Brine disposal TBD 0.55 MGD TBD $/Gallon 

Biosolids Dewatering(1) $2,265,890  4,603 Pounds per Day $608.01 $/Pounds per Day 

Notes: 

(1) Costs developed using the  Final Engineer’s Estimate for the California Men’s Colony Wastewater Treatment Plant Improvement Project 
(Carollo, January 2001) 

(2) Cost developed using the Final Engineer’s for the California Men’s Colony Wastewater Treatment Plant Disinfection Upgrade (JR Conkey & 
Associates, February 2012) 



 

December 2014 - DRAFT 34 
pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 

Table 15 Summary of Total Project Costs 
Capacity Evaluation of the California Men’s Colony WWTP 
City of Morro Bay 

CMC WWTP Improvements 

General Conditions $2,778,000  

Site Work $694,000  

Yard Piping-Misc. Structures $2,083,000  

Influent Pumping-Screening $2,650,000  

Aerated Grit Removal $641,000  

Oxidation Ditches $3,555,000  

RAS-WAS Pump Station $424,000  

Secondary Clarifiers $2,116,000  

Tertiary Filters $2,797,000  

UV Disinfection $3,072,000  

MF-RO TBD 

Brine disposal TBD 

Biosolids Dewatering $2,799,000  

Electrical-Instrumentation $4,167,000  

Subtotal $27,776,000 

New Conveyance Facilities  

8 MGD Raw Wastewater Pump Station $2,036,000  

24-inch Raw Wastewater Force Main $8,263,000  

Subtotal $10,299,000  

Total Capital Cost $38,075,000  

Total Construction Cost(1) $68,028,000 

Total Project Cost(2) $91,838,000 

Notes: 

(1) Cost includes contingency (30 percent), general contractor overhead and profit (18 percent), 
escalation to mid-point of construction (12.6 percent), and sales tax (3.5 percent). 

(2) Cost includes engineering, administration, and legal (35 percent). 

 
 



 

Technical Memorandum No. 1 

APPENDIX A – BIOWIN OUTPUT

pw://Carollo/Documents/Client/CA/Morro Bay/9723A00/Deliverables/TM 



 

File C:\Users\AConklin\Desktop\City Design MM_BOD inf.bwc 1 

BioWin user and configuration data 
 
Project details 
User name: AConklin 
 
Created: 10/24/2014Saved: 11/20/2014 
 
Target aSRT: 16.00 daysSRT: **** days 
Temperature: 15.0°C 
 
Flowsheet 
 

 
 

Configuration information for all Bioreactor units 
 
Physical data 
Element name Volume [Mil. Gal] Area [ft2] Depth [ft] # of diffusers 
Anox 0.7000 7198.1842 13.000 Un-aerated 
Pass 1 1.0533 1.083E+4 13.000 Un-aerated 
Pass 2 1.0533 1.083E+4 13.000 Un-aerated

 
Operating data Average (flow/time weighted as required) 
Element name Average DO Setpoint [mg/L] 
Anox 0 
Pass 1 0 
Pass 2 0 
 
Aeration equipment parameters 
Element name k1 in C = 

k1(PC)^0.25 + k2 
k2 in C = 
k1(PC)^0.25 + k2 

Y in Kla = C Usg ^ 
Y - Usg in [m3/(m2 
d)] 

Area of one diffuser  % of tank area 
covered by 
diffusers [%] 

Anox 2.5656 0.0432 0.8200 0.4413 10.0000 
Pass 1 2.5656 0.0432 0.8200 0.4413 10.0000 
Pass 2 2.5656 0.0432 0.8200 0.4413 10.0000

 

  

Aerator 1Anox Pass 1 Pass 2Aerator 2 TE

Cake

BOD Influent



 

File C:\Users\AConklin\Desktop\City Design MM_BOD inf.bwc 2 

Configuration information for all BOD Influent units 
 
Operating data Average (flow/time weighted as required) 
Element name BOD Influent 
Flow 2.9 
Total Carbonaceous BOD mgBOD/L 227.00 
Volatile suspended solids mgVSS/L 221.00 
Total suspended solids mgTSS/L 260.00 
Total Kjeldahl Nitrogen mgN/L 39.00 
Total P mgP/L 10.00 
Nitrate N mgN/L 0 
pH 7.30 
Alkalinity mmol/L 6.00 
Calcium mg/L 80.00 
Magnesium mg/L 15.00 
Dissolved oxygen mg/L 0 
 
Element name BOD Influent 
Fbs  -  Readily biodegradable (including Acetate)    [gCOD/g of total COD] 0.1600 
Fac  - Acetate    [gCOD/g of readily biodegradable COD] 0.1500 
Fxsp - Non-colloidal slowly biodegradable    [gCOD/g of slowly degradable COD] 0.9129 
Fus  - Unbiodegradable soluble    [gCOD/g of total COD] 0.0500 
Fup  - Unbiodegradable particulate    [gCOD/g of total COD] 0.1300 
Fna  - Ammonia    [gNH3-N/gTKN]  0.6600 
Fnox - Particulate organic nitrogen    [gN/g Organic N] 0.5000 
Fnus - Soluble unbiodegradable TKN    [gN/gTKN] 0.0200 
FupN - N:COD ratio for unbiodegradable part. COD    [gN/gCOD] 0.0350 
Fpo4 - Phosphate    [gPO4-P/gTP] 0.5000 
FupP - P:COD ratio for unbiodegradable part. COD    [gP/gCOD] 0.0110 
FZbh - OHO COD fraction    [gCOD/g of total COD] 0.0200 
FZbm - Methylotroph COD fraction    [gCOD/g of total COD] 1.000E-4 
FZaob - AOB COD fraction    [gCOD/g of total COD] 1.000E-4 
FZnob - NOB COD fraction    [gCOD/g of total COD] 1.000E-4 
FZamob - ANAMMOX COD fraction    [gCOD/g of total COD] 1.000E-4 
FZbp - PAO COD fraction    [gCOD/g of total COD] 1.000E-4 
FZbpa - Propionic acetogens COD fraction    [gCOD/g of total COD] 1.000E-4 
FZbam - Acetoclastic methanogens COD fraction    [gCOD/g of total COD] 1.000E-4 
FZbhm - H2-utilizing methanogens COD fraction   [gCOD/g of total COD] 1.000E-4 
FZe - Endogenous products COD fraction  [gCOD/g of total COD] 0

 

Configuration information for all Model clarifier units 
 
Physical data 
Element name Volume[Mil. Gal] Area[ft2] Depth[ft] Number of layers Top feed layer Feed Layers 
SC 0.6950 6636.0000 14.000 10 6 1 
 
Operating data Average (flow/time weighted as required) 
Element name Split method Average Split specification 
SC Flow paced   100.00 % 
 
Element name Average Temperature Reactive 
SC Uses global setting No

 
  



 

File C:\Users\AConklin\Desktop\City Design MM_BOD inf.bwc 3 

Configuration information for all Dewatering unit units 
 
Operating data Average (flow/time weighted as required) 
Element name Split method Average Split specification 
Filters Flow paced    10.00 % 
Centrifuges Flow paced     0.50 % 
 
Element name Percent removal 
Filters 60.00 
Centrifuges 85.00 
 

Configuration information for all Splitter units 
 
Operating data Average (flow/time weighted as required) 
Element name Split method Average Split specification 
RAS splitter Flowrate [Side] 0.0799178609117129 
ML splitter Flowrate [Side] 250 
IR splitter Fraction     0.85 
 

Configuration information for all Bioreactor (surface 
aerators) units 
 
Physical data 
Element name Volume [Mil. Gal] Area [ft2] Depth [ft] 
Aerator 1 0.3567 3667.9890 13.000 
Aerator 2 0.3567 3667.9890 13.000

 
Operating data Average (flow/time weighted as required) 
Element name Average Power supply rate [hp] 
Aerator 1 117.5 
Aerator 2 117.5 
 
Aeration equipment parameters 
Element name Surface aerator Std. oxygen transfer rate [lb O /(hp hr)] Maximum power per rotor [hp] 
Aerator 1 2.4670 26.8097 
Aerator 2 2.4670 26.8097

 
Element name Alpha (surf) OR Alpha F (diff) [-] Beta [-] Surface pressure [kPa] Fractional effective saturation 

depth (Fed) [-] 
Aerator 1 0.8500 0.9500 101.3250 0.3250 
Aerator 2 0.8500 0.9500 101.3250 0.3250 
 
Element 
name 

Supply gas 
CO2 
content 
[vol. %] 

Supply gas 
O2 [vol. %] 

Off-gas 
CO2 [vol. 
%] 

Off-gas O2 
[vol. %] 

Off-gas H2 
[vol. %] 

Off-gas 
NH3 [vol. 
%] 

Off-gas 
CH4 [vol. 
%] 

Surface 
turbulence 
factor [-] 

Aerator 1 0.0350 20.9500 2.0000 18.8000 0 0 0 2.0000 
Aerator 2 0.0350 20.9500 2.0000 18.8000 0 0 0 2.0000

 
 
  



 

File C:\Users\AConklin\Desktop\City Design MM_BOD inf.bwc 4 

BioWin Album 
 
 

 
 
 

 
 
 
  

Nitrite + Nitrate Ammonia N

Anox Aerator 1 Pass 1 Aerator 2 Pass 2

C
O

N
C

. (
m

g
N

/L
)

2

1

0

1.1

2.1
2.1 2.2 2.2

1.9

0.5
0.4 0.4

0.3

Chart

Total suspended solids

Anox Aerator 1 Pass 1 Aerator 2 Pass 2

C
O

N
C

. (
m

g
T

S
S

/L
)

3,200

3,000

2,800

2,600

2,400

2,200

2,000
1,800

1,600

1,400

1,200

1,000

800

600

400

200

0

2,945.0 2,937.7 2,937.1 2,936.9 2,936.4



 

File C:\Users\AConklin\Desktop\City Design MM_BOD inf.bwc 5 

Global Parameters 
 
AOB 
Name Default Value  
Max. spec. growth rate [1/d] 0.9000 0.9000 1.0720 
Substrate (NH4) half sat. [mgN/L] 0.7000 0.7000 1.0000 
Byproduct NH4 logistic slope [-] 50.0000 50.0000 1.0000 
Byproduct NH4 inflection point [mgN/L] 1.4000 1.4000 1.0000 
AOB denite DO half sat. [mg/L] 0.1000 0.1000 1.0000 
AOB denite HNO2 half sat. [mgN/L] 5.000E-6 5.000E-6 1.0000 
Aerobic decay rate [1/d] 0.1700 0.1700 1.0290 
Anoxic/anaerobic decay rate [1/d] 0.0800 0.0800 1.0290 
KiHNO2 [mmol/L] 0.0050 0.0050 1.0000

 
NOB 
Name Default Value  
Max. spec. growth rate [1/d] 0.7000 0.7000 1.0600 
Substrate (NO2) half sat. [mgN/L] 0.1000 0.1000 1.0000 
Aerobic decay rate [1/d] 0.1700 0.1700 1.0290 
[...]
are needed for this conversion.  The required nutrients (ammonia and phosphate) are typically found in 
domestic wastewater influent.  The biomass is then removed from the treated liquid by gravity settling.  If the 
treatment process does not include primary treatment, the settleable solids in the influent wastewater is 
removed with the biomass in the secondary settling tanks (also called secondary clarifiers). 

To provide a functionally equivalent project to the potential CMC Upgrade, oxidation ditches were selected for 
the secondary treatment process. 

Oxidation Ditches 

The oxidation ditch is an extended aeration activated sludge (EAAS) process that has been used for wastewater 
treatment since the 1950s.  It consists of a concrete, oval-shaped channel equipped with aerators/mixing 
devices.  Screened influent wastewater is mixed with activated sludge as it enters the channel.  The 
aeration/mixing equipment is designed to provide sufficient mixing to keep the mixed liquor in suspension as 
the influent wastewater flows through the channel.  

The design criteria assumed for this alternative for the oxidation ditches are to provide the following:  

Page | 4-2 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 

• Adequate volume and aeration/mixing to treat maximum month flows and loadings and meet 
anticipated effluent limits (Section 2). 

• At least two equally sized basins should be provided to allow adequate treatment if one basin is taken 
offline for short-term maintenance. 

• Adequate volume to hydraulically pass peak hour flows. 

Oxidation ditches can be designed to include nitrogen removal if the treated effluent goals require it.  In this 
case, the anticipated effluent criteria does not include a nitrogen limit and therefore the oxidation ditch design 
assumed for the Rancho Colina site will only include treatment for BOD and ammonia reduction, which reduces 
the overall required basin volume and footprint. 

Table 4-2 summarizes the oxidation ditch system design assumed for the purposes of this technical 
memorandum. 

Table 4-2: Oxidation Ditch System Conceptual Design 

Category Design Value 

Oxidation Ditch Basins  

Number 2 

Manufacturer and model Ovivo Carrousel® 

Volume, each, MG 0.852 

Maximum Month BOD Loading, ppd 5,500 

Maximum Month Flow, MGD 2.9 

Aerators  

Number, each basin 2 

Type Surface aerator 

Horsepower, each 60 
 

 

Page | 4-3 



[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [

Reserve Space
for Potential Future
Treatment

Highway 41

F

C

C

D

AG

Reserve Space
for Potential Future

Treatment

Private Driveway
WRF Site 

Access Road

100' Setback from Stream B

WRF Site
Security Fencing

E

USGS Blueline Stream

Rancho Colina Community
WWTP and Effluent Pond (E)

O

1 inch:80 feet

City of Morro Bay
 

New Water 
Reclamation

Facility Technical
Memorandum:

Design Alternative
for Rancho Colina

Site

Figure 4-1:
Water Reclamation
Facility Conceptual

Layout

Label Process/Structure Approximate/Footprint
A Headworks Screens (2) 15 FT x 30 FT (Total)
B Oxidation Ditch (2) 55 FT x 190 FT (Each)
C Secondary Clarifiers (2) 115 FT Diameter (Each)
D Cloth Disk Tertiary Filter 20 FT x 30 FT
E UV Disinfection Channel 30 FT x 100 FT
F Administration/Lab Building 75 FT x 75 FT
G Screw Press Solids Dewatering 16 FT x 30 FT



UV Disinfection
ChannelsCloth Disk

Tertiary FiltersDB3
Tertiary 

Disinfected
Treated Effluent

Disposal

Screen Press
Solids Dewatering

RAS Pump 
Station 1

RAS Pump 
Station 2

Secondary
Clarifier 2

Secondary
Clarifier 1

RA
S

WA
S

RAS

DB1 DB2
Oxidation Ditch 1

Oxidation Ditch 2

Headworks
Screens

Influent
Lift Station
at Existing 
WWTP Site

Raw
Wastewater

Legend:
DB         Distribution Box
RAS       Return Activated Sludge
WAS      Waste Activated Sludge
              Liquid Flow Stream
              Solids Flow Stream

City of Morro Bay
 

New Water 
Reclamation

Facility Technical
Memorandum:

Design Alternative
for Rancho Colina

Site

Figure 4-2:
Process Flow

Diagram



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 
Secondary Clarifiers 

Secondary clarifiers are located downstream of the biological treatment (oxidation ditches), similar to the layout 
at CMC, and provide gravity settling to remove suspended solids.   

The design criteria assumed for this alternative for the secondary clarifiers are identified below: 

• Adequate volume to treat design flows and loadings and meet anticipated effluent limits (Section 2). 
• At least two equally sized clarifiers should be provided to allow adequate treatment if one clarifier is 

taken offline. 
• Solids loading rate between 0.2 and 1.0 ppd/SF-hr during maximum month flow (ADMMF) 
• Solids loading rate equal to or less than 1.4 ppd/SF-hr during peak day flow (PDF) 
• Overflow rate between 200 and 400 gal/SF-day during maximum month flow (ADMMF) 
• Overflow rate between 600 and 800 gal/SF-day during peak hour flow (PHF) 

Table 4-3 summarizes the oxidation ditch system design assumed for the purposes of this technical 
memorandum.  

Table 4-3: Secondary Clarifiers Conceptual Design 

Category Design Value 

Number 2 

Type Circular, center-feed 

Manufacturer and model Ovivo spiral scraper 

Diameter, feet 115 

Side Water Depth, feet 15 

Overflow rate at ADMMF1, gal/SF-day                279 

Overflow rate at PHF1, gal/SF- day                    770 

Solids loading rate at ADMMF1, ppd/SF-hr          0.7 

Solids loading rate at PDF1, ppd/SF-hr            1.4 
1Calculated rate assuming one clarifier online 

 

Return Activated Sludge Pump Stations 

Extended aeration processes use settled solids from the clarifier to increase concentrations of the beneficial 
organisms in the biological basins.  The solids that are returned to the basins are termed “return activated 
sludge” (RAS).  The rate of return is typically based on the influent flow rate, and is adjusted to maintain desired 
operational concentrations in the basin.  For this conceptual design, two RAS pump stations were assumed, one 
for each clarifier, each designed to pump RAS to the oxidation ditches.  Each RAS pump station will consist of a 
concrete wet well and contain three submersible solids-handling centrifugal pumps, sized so that any two 
pumps can handle the peak return flow, assumed to be approximately twice the PDF at most.  Variable 
frequency drives (VFDs) will be used to allow for flow adjustment.  The conceptual design for the RAS pump 
stations is summarized in the table below. 

 

 

Page | 4-6 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 

Table 4-4: RAS Pump Station Conceptual Design 

Category Design Value 

Number 2 

Pumps  

Number, each pump station 3 

Type Submersible solids-handling (centrifugal) 

  Capacity, GPM, each 3890 

   Total Dynamic Head, FT 40 

   Speed Variable (VFDs) 

   Horsepower, each 125 

Wet Well  

  Number 2 

  Width, FT 12 

  Length, FT 12 

  Total Depth, FT 22 

 

4.3 Tertiary Treatment 

Tertiary treatment processes are installed downstream of secondary treatment processes to produce higher 
quality effluent, which is typically driven by stringent discharge or reuse requirements.  Filtration is often 
required after secondary treatment processes to reduce suspended solids (including particulate BOD) 
concentrations for most recycled water uses.  Disinfection is required for some recycled water uses. 
Unrestricted urban reuse, the use category assumed for this conceptual design, requires both filtration and 
disinfection to meet CCR Title 22 requirements. 

Filtration 

Tertiary filtration is typically performed using sand or disk filters.  Sand filters are a type of depth filter with 
various design types, including upflow or downflow operation, continuous or intermittent backwash, and 
different bed depths, flow controls, and configurations. Depth filtration involves the removal of suspended 
particulates from the wastewater by passing it through a filter bed made up of granular or compressible filter 
media (in this case sand).     

Disk filters are a type of surface filter that use pile or woven cloth to remove suspended particulate materials 
from wastewater by mechanical sieving, physically passing the liquid through the filter material while retaining 
the particles. A series of parallel disks are mounted vertically in a tank. Operations vary by manufacturer design.  
Wastewater is either introduced in a central feed tube or to the tank and is filtered by either flowing outward 
through the filters, or inward through the filters. A portion of the disks are submerged.  As solids accumulate on 
and in the cloth media, headloss increases and resists flow.  The filters are cleaned with spraybars or a vacuum 
system when headloss reaches limits set by the operators. 

Disk filters provide competitive treatment to sand filters, typically at a lower installation cost and within a 
smaller footprint.  Therefore, disk filters would be pursued at Rancho Colina whereas the Regional CMC Site will 
use the existing sand filters and possibly expand them. 

Page | 4-7 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 
The design criteria assumed for this alternative for the tertiary filters is to provide the following: 

• Adequate filtration capacity to treat peak day flow assuming secondary effluent and meet anticipated 
effluent limits (Section 2). 

• Provide one redundant filter disk and allow for isolation and replacement of filter disks while 
maintaining operations. 

The conceptual design is summarized in the table below.   

Table 4-5: Tertiary Filters Conceptual Design 

Category Design Value 

Number 1 

Type Cloth Disk 

Capacity, MGD 5.6 

Number of disks, total 8 

Total filter area, SF 672 SF 

Average filter area flow rate (ADF), GPM/SF 1.54 

Peak filter area flow rate (PDF) , GPM/SF 5.76 

Filter Tank Concrete 

Tank width, FT 8 

Tank length, FT 22.5 

Tank depth, FT 11.75 

 

Disinfection 

Disinfection involves the partial destruction of disease-causing organisms, which in wastewater consists of 
bacteria, protozoa, helminths, and viruses (Tchobanoglous, Burton and Stensel).  Disinfection of municipal 
wastewater is typically accomplished through chemical agents (chlorine, sodium hypochlorite, ozone, 
chloramine, etc.) or physical means (ultraviolet or UV radiation).  Unless dechlorination is performed to remove 
chlorine residual from the treated effluent, disinfection is the last step in the treatment process before 
discharge. 

Similarly to the Regional CMC Site, UV disinfection would be used to meet the requirements for disinfected 
tertiary effluent. UV light inactivates pathogens by damaging the cellular structure and nucleic acids of 
microorganisms. There are two types of reactors available: in-vessel and open channel. The design criteria used 
for the CMC Capacity Evaluation (ibid) was assumed for this alternative for the disinfection system.  The 
conceptual design assumes an open channel design and includes three channels capable of handling 8.0 MGD.   

4.4 Solids Handling 

Dewatering is a method of solids concentration and volume reduction. Generally, dewatering concentrates 
sludge to higher than 15% solids concentration.  The benefits of dewatering stabilized sludge prior to disposal or 
recycling includes volume reduction, which reduces hauling, handling, and disposal costs.  Dewatering also 
better prepares biosolids for composting or incineration, further reduces odors, and allows sludge to be handled 
more easily (as a solid).  Dewatering processes can include passive processes such as sludge drying beds and 

Page | 4-8 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 
mechanically assisted processes such as presses or centrifuges.  A mechanically assisted process is 
recommended for this alternative. 

Solids Dewatering System 

A screw press solids dewatering system was selected for this conceptual design due to the plant size, low power 
requirement, low operational demands, and dewatering performance.  The screw press is a continuous feed 
operation utilizing a gravity drainage at the inlet end of a helical feed screw that reduces the volume of the 
material being dewatered as it is conveyed from the inlet to the discharge end of the screw press.  There are two 
primary configuration of screw presses: horizontal and inclined.  Some screw presses also utilize the addition of 
lime and heat to both dewater solids, and to reduce pathogens to produce biosolids that meet Class A standards 
set forth in 40 CFR 503. 

A flocculation vessel (or “floc tank”) is typically located upstream of the press.  Polymer is combined with solids 
in the floc tank to enhance dewaterability of the sludge.  A portion of the water is removed from the solids by 
gravity drainage at the inlet to the press.  The screw then squeezes free water (filtrate) out of the solids by the 
screw which progressively reduces the volume available for the solids to occupy.  The water is released through 
screens or perforations that surround the body of the screw.  Solids exit at the screw’s discharge outlet as 
dewatered cake. 

The design criteria assumed for this design alternative for the solids dewatering system is to provide the 
following: 

• Adequate capacity to dewater approximately 460 dry tons per year of municipal waste activated sludge 
to a minimum of 15% total solids 

A skid-mounted unit was assumed for the project, complete with screw press, sludge feed pump, polymer feed 
system and floc tank, control panel and all internal piping and wiring. 

The conceptual design for the solids dewatering system is summarized in the table below. 

Table 4-7: Solids Dewatering System Conceptual Design 

Category Design Value 

Waste Activated Sludge (WAS) Pump 

   Number 1 

   Type Progressive cavity 

   Capacity, GPM 120 

Screw Press 

   Number 1 

   Type Horizontal, skid mounted with WAS pump, 
polymer system and controls 

   Material Waste activated municipal sludge 

   Duty cycle 12 hours/day, 5 days/week 

   Capacity 2.8 dry standard tons/24 hours 

   Inlet concentration 0.7 % Total solids 

   Outlet concentration 15 – 18 % Total solids 

Page | 4-9 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 
4.5 Treated Effluent Conveyance 

For the purposes of this report, it is assumed that the treated effluent will be initially released through the 
existing ocean outfall during plant startup and commissioning, then possibly for wet weather disposal in the 
future.  The WRF will be “recycled water ready” and produce disinfected tertiary recycled water.  Costs for a 
recycled water pump station and pipeline will be included in Phase II of the reclamation program since it is 
dependent on the needs of its customers.  The pipeline to the existing ocean outfall will still be utilized after the 
recycled water project is implemented to discharge treated effluent during periods of wet weather when 
irrigation is not feasible.  It might also be used to discharge brine from the potential future salts removal 
process. 

The treated effluent will need to be conveyed to the existing ocean outfall.  An eighteen-inch diameter, ductile 
iron pipe, with cement mortar lining and coating (CML&C) is assumed.  The alignment would follow the main 
alignment assumed for the raw wastewater force main (Figure 3-1), except it would leave the new WRF site near 
the chlorine contact basins and run to connect to the existing effluent line near the ocean outfall structure at 
the existing WWTP site.   

Table 4-8: Treated Effluent Pipeline Conceptual Design 

Category Design Value 

Diameter, inch 18 

Material Ductile Iron (CML&C) 

Length, Linear FT 10,000 

Hwy 1 crossing length, jack and bore, Linear FT 500 

Page | 4-10 



City of Morro Bay New WRF Technical Memorandum: Design Alternative for Rancho Colina Site 
 

SECTION 5 CONCEPTUAL WRF SITE LAYOUT 

The 187-acre Rancho Colina Site (APN 073-085-027) is located about a mile east of the Morro Bay city limits, just 
north of and adjacent to Highway 41.  The property also extends across the highway to the south, and is adjacent to Morro 
Creek.  Much of the Rancho Colina site contains relatively steep slopes (>10%) and at elevations greater than 250 
feet.  The southeastern portion of the site contains a mild slope (2-10%) with development potential, which is 
being considered for the new WRF site.  A single-family residence occupied by the property owner, barns and 
outhouses lies near the southeastern portion of the site.  The area also contains a small packaged wastewater 
treatment plant which provides treatment service to the nearby Rancho Colina residential community on the 
southwesterly portion of the site.  The packaged WWTP would be abandoned and the new WRF would treat 
sewage flows from the community as part of this project.   

Figures 4-1 shows the approximate footprints for the unit processes described in Section 4.  This site provides a 
relatively large amount of space which allows for construction of the new facilities without interruption to the 
existing packaged WWTP.  The existing packaged WWTP and associated pond will remain in operation until the 
new WRF is constructed and commissioned, at which point the WWTP and pond will be disconnected, services 
will be directed to the WRF headworks and the packaged WWTP equipment will be removed and the pond filled. 

A valley runs along the west side of the WRF site, with what appears to be a seasonal stream (shown in blue on 
Figures 4-1).  The specific setback requirements for this stream are not known at this time.  A conservative 100-
foot stream setback was assumed for structures. 

Space was reserved on the upstream side of the oxidation ditches for the addition of an anoxic zone to allow for 
nitrogen removal in the future if desired.  An estimated 30 feet of additional length would be required.  
Additionally, space was reserved along the southern side of the site for additional treatment processes and 
equipment that may be required for recycled water usage, including a microfiltration/reverse osmosis unit to 
reduce salts for salt-sensitive users and recycled water pump station.   

This site provides a unique opportunity for the recycled water project due to the proximity to both the potential 
recycled water users identified in the Morro Valley (agricultural properties, mostly avocado growers) and the 
existing WWTP and ocean outfall which provide essential infrastructure for the project. A raw wastewater lift 
station will need to be built at the existing WWTP to transport sewage to the new WRF site, and the ocean 
outfall can be used for wet weather disposal when recycled water is not used and for brine disposal to discharge 
brine produced from salts removal1.  Compared to the CMC site, Rancho Colina is approximately six miles closer 
to the existing WWTP and ocean outfall. 

The visibility from Highway 41 will be a consideration for construction at this site.  Feasible mitigation measures 
include grading of berms along the roadway with landscape to provide visual screening, constructing facilities at 
lower elevations so they are partially buried, and adding architectural features to WWTP buildings to minimize 
visual impacts. 

1 It is anticipated that salts removal (microfiltration and reverse osmosis system) will be required for an upgrade to the CMC 
WWTP to meet the existing permitted salts limits for the receiving water (Chorro Creek) with the addition of wastewater 
from Morro Bay and Cayucos which contains higher salts concentrations than the influent sewage currently treated at the 